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Fig. 1. Schematic diagram of stress-rupture time

curves.
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Fig. 2. Stress-rupture time curves of a 0-15%C
steel. (Normalized) (1)

Table 1. Mean activation energies for creep-rupture in kcal/mol.
[s)

Goaae TCC)| goo~750 | 750~700 | 700~650 ' 650~600 | 600~550 | 550~-500 | 500~450
C-Steel 8¢ | 88
0-5Mo 104 98 99 : 99
1Cr-0°5Mo | 91 93 91
1-25Cr-0'5Mo | 92 9l 86
2-25Cr-1Mo 96 90 88
5Cr-0-5Mo 96 88 86
9Cr-1Mo 105 112 101 -

18-8 99 91 105 104 |
18-8Ti 91 103 93 85 n
18-8Mo 76 84 103 100
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Fig. 3. Stress-rupture time curves of a 0-159,C
steel (Normalized). (2)
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Fig. 4. Stress-rupture time curve of a 194,Cr-0-5
%Mo steel (Normalized and tempered).
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Fig. 5. Stress-rupture time curves of a 1-259%Cr
-0:5%Mo steel (Full annealed).
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Fig. 1. Creep rupture test results of Ist
‘experiment.
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Table 1. Chemical compositions (%) of specimens (2nd experiment).

No. C Si Mn Cr Mo wo | ‘ v Other
204 0-07 0-25 047 9-49 0-89 — 0-07 0-11

205 0-07 021 0-44 9-29 0-96 — 0-10 0-18

206 0-09 0-23 0-46 10-01 0:93 — 014 0-25

207 0-09 0-38 0-49 9-62 085 — 0-14 0-23 Ti 0-03*
208 0-07 0-42 0-43 9-70 0-84 016 0-13 0-24 Ti 0-03*
211 0-07 0-38 0-48 9-33 0-75 011 010 015

212 0-07 0-38 0-49 9-36 076 013 0-10 0-19 (Y 0:31)

* added Ti 0°18%, 1 adding %.
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